YAZOOIKEES

Parts Manual Models:

ZVKH52231
ZVKH61251
ZVKE61261
ZVKH61271
ZVKE72261
ZVKH72271
ZVKHL61231
ZVKW52251
ZVKW61231
ZVKW61251
ZVKW52231
ZVHO52241
ZVHO61241

MANUAL 107978 REV. 01 (04/10/03)



Model Number:

Serial Number:

Date of Purchase:

Dealer Information:

Notes:

©2003 Yazoo/Kees Power Equipment. All Rights Reserved.
Beatrice, NE. Printed in U.S.A.

2



Table Of Contents

MAIN FRAME ASSEMBLY .....coiiiiiiiiiiiicii e 4

DECK LIFT ASSEMBLY ....ooiiiiiiiiiiiiiiie e 6

52" DECK ASSEMBLY ...ttt 8

61" DECK ASSEMBLY ...ttt 10
72" DECK ASSEMBLY ... 12
PARK BRAKE ASSEMBLY ......oviiiiiiiiiiiii e 14
HYDRAULIC ASSEMBLY ......oviiiiiiiiiiiiiii e 16
MOTION CONTROL ASSEMBLY .....oooiiiiiiiiiiiiiieee e 18
KOHLER ENGINE ASSEMBLY ......cociiiiiiiiiiiiie s 20
KAWASAKI ENGINE ASSEMBLY ......ooiiiiiiiiiiiie e 22
EFI ENGINE ASSEMBLY ...oooiiiiiiiiiii e 24
HONDA ENGINE ASSEMBLY ......cooiiiiiiiiiiiii s 26
KAWASAKI, KOHLER & HONDA FUEL ASSEMBLY .......cccociiiiiiiiiees 27
EFI FUEL ASSEMBLY .....ooiiiiiiiiiiiiii i 28
CASTER ASSEMBLY ... 29
SEAT ASSEMBLY ..o 30
WIRING ASSEMBLY .....otiiiiiiiiiiiii i 32
DECAL PLACEMENT ASSEMBLY .....ooociiiiiiieiiiiee e 34
FOOT PEDAL .....ooiiiiiiiii e 36



Main Frame Assembly

3 an
SEE CASTER ASM, PAGES |



Main Frame Assembly

ITEM PART NO. QTY DESCRIPTION ITEM PART NO. QTY DESCRIPTION
1. 106617........ 1. FRAME 52/61 38....... 101177 ........ 2. METRIC KEY 5mm
.......... 106618........1........ FRAME 61/72 39....... 102717 ........4 ........ SETSCW. 5/16

2 . 106155........ 2. CASTER ASM. 40....... 101176......... 2. PULLEY

3. 102851........ 2. SEAL 41....... 990613........ 1. NUT 3/8 WHIZ

4 ... 102543........ 4. BEARING 42 ....... 990655........ 1. HCS 3/8 X 1.50
5. 101474........ 2. ZERK 43....... 101331........ 1. NUT 1/2 NYLOC

6 ... 102889........ 2. COTTER PIN 44 ... 102236........ 1. SUPPORT PLATE
T, 102852........ 2. CASTLE NUT 1.0 45....... 103427 ........ 1. PIVOT BUSHING

8 ... 102535........ 2. GREASE CAP 46....... 104388........ 1. IDLER ARM

9. 977778 ........ 3 ANTI SKID PAD 47 ....... 990550........ 1. WASHER 1/2 FLAT
10....... 106657 ........ 2. KNOB 48....... 103433........ 1. HCS 1/2 X 3.25
1. 990411 ........ 2. HCS #10-24 49....... 976688......... 1. IDLER PULLEY
12....... 990362......... 4. TFS 1/4 X .625 50....... 990184 ........ 2. NUT 5/16 LOCK
13....... 106132........ 1. FOOT PLATE 51....... 102619........ 2. PIVOT PIN

14....... 990052......... 4. WASHER 1/4 LOCK 52....... 976934 ........ 2. HCS 5/16 X .750
15....... 990598......... 4. WASHER 1/4 FLAT 53....... 976998........ 2. ZERK

16....... 106103........ 1. CONSOLE 54....... 104521........ 2. SPACER

17....... 976977 ........ 2. NUT #10-24 NYLOC 55....... 104390........ 2. STRUT

18....... 102732........ 1. THROTTLE CABLE 56....... 104332........ 1. CROSS SHAFT
19....... 106188........ 2. FUEL CAP 57....... 105452........ 1. FUEL TANK LH.
20....... 105451........ 1. FUEL TANKRH. ... 106192........ 1. EFI FUEL TANK LH.
.......... 106193........1........ EFl FUEL TANK RH. 59.......105022........ 2 ........ SKID PLATE
21....... 102650........ 2. HOSE BARB 60....... 105905........ 2. HCS 7/16 X 1.00
22....... 102502........ 6........ STUD 61....... 990247 ........ 2. WASHER 7/16 LOCK
23....... 990692......... 18 ...... WASHER 5/16 FLAT 62....... 102455........ 2. CLEVIS PIN 3/8
24....... 102845........ 8........ SPRING 63....... 990622 ........ 8. HFCS 1/2 X 1.25
25....... 990717 ........ 8........ NUT 5/16 NYLOC 64....... 990365......... 2. COTTER PIN
26....... 990209........ 2. HCS 5/16 X 1.00 65....... 104412........ 2. WHEEL AND TIRE ASM.
27....... 990563........ 8........ HCS 38 X100 ... 106176........ 2. OFFSET WHEEL ASM.
28....... 990517 ........ 12 ... WASHER 3/8 FLAT ... 105152........ 1. TIRE

29....... 990546 ........ 9....... NUT 3/8 CTR. LOCK ... 105153........ 1. RIM

30....... 106195........ 1. REAR GUARD ... 106637 ........ 1. OFFSET RIM
31....... 990187 ........ 2. WASHER 5/16 LOCK ... 912234 ........ 1. VALVE

32....... 102335........ 2. HCS 5/16 X 4.00 66....... 101331........ 8. NUT 1/2 NYLOC
33....... 104897 ........ 2. TANK SPACER 67....... 976998........ 1. ZERK

34..... 102587 ........ 6........ BUMPER 68....... 976695........ 1. BUSHING

35....... 104763........ 2. U-CLIP 69....... 990730........ 1. HCS 3/8 X 1.750
36....... 103256........ 1. SPRING

37....... 104334........ 1. PUMP BELT

NOTE: ITEM 65 106176 OFFSET WHEEL ASM. IS STOCK ITEM ON MODELS
ZVKEG61261 - ZVKH61271 - ZVKH72271 - ZVKE72261 - ZVKH61251
ZVKHL61231 - ZVKW61231 - ZVKW61251 - ZVHO61241



Deck Lift Assembly

NOTE: ENTIRE FOOT ASSIST ASSEMBLY P/N 105180 - INCLUDES ITEMS 43 THRU 47



Deck Lift Assembly

ITEM PART NO. QTY DESCRIPTION

1. 991046........ 8.t HCS 5/16 X 2.50

2 . 104807 ........ 4. PLATE

3. 104808........ 8.t PILLOW BLOCKS
4 ... 976982........ 4. WASHER 5/8 SAE
S 990654......... 4. COTTER PIN

6 ... 108355........ 1. FT. LIFT SHAFT
T 104310........ 2. CONN. LINK

8 . 990184........ 8.t NUT 5/16 CTR. LOCK
9. 990839........ 8.t NUT 7/16 CTR. LOCK
10....... 102582........ 8.t NUT 7/16 WHIZ
1. 101175 ........ 8.t HCS 7/16 X 1.50
12....... 102641........ 4. LIFT CHAIN

13....... 101982........ 3 EYE BOLT 5/16
14....... 104760........ 3 SPRING

15....... 990585........ 3 NUT 5/16 WHIZ
17....... 990546........ 5. NUT 3/8 CTR. LOCK
18....... 101802........ 1. E-RING

19....... 101232........ 2. BUSHING

20....... 923787........ 1. MACH. BUSHING
21....... 108354......... 1. LIFT SHAFT, REAR
22....... 104761........ 1. ZERK

23....... 990629........ 3 HCS 3/8 X 2.25
24....... 976989........ 1. HAIR PIN

25....... 990637 ........ 1. HCS 3/8 X 2.50
26....... 104530........ 4. SPACER

27....... 104321........ 1. ADJ. PLATE
28....... 105059........ 1. LANYARD

29....... 102526........ 1. HITCH PIN

30....... 108322........ 1. LEVER

31....... 102515........ 1. GRIP

32....... 101050........ 1. GRIP

33....... 104523........ 1. PIN

34..... 103534........ 1. PIN MOUNT
35....... 101058........ 1. SPRING

36....... 106532........ 1. GROOVED PIN
37....... 990580........ 2. HCS 1/4 X .750
38....... 990761........ 2. NUT 1/4 CTR. LOCK
39....... 991043........ 4. MACH. BUSHING
40....... 105060........ 2. CLEVIS PIN
41....... 105050........ 2. LIFT LINKAGE
42....... 105069........ 2. E-RING

43....... 976979........ 3 NUT 3/8 NYLOC

44 ... 105184........ 1. PLATE

45....... 105181........ 1. PEDAL

46....... 990655........ 3 HCS 3/8 X 1.50

47 ... 105187 ........ 1. SKID PAD



52" Deck Assembly




52" Deck Assembly

ITEM PART NO. QTY DESCRIPTION

1. 106621........ 1. DECK W/DECALS

2 . 104403........ 3. CUTTER HOUSING
3. 104421........ 3. PULLEY

4 ... 100341........ 3. BLADE 18”

5. 990184-........ 19 ... NUT 5/16 CTR. LOCK
6 ........ 102643........ 6....... ROLLER

7o 102698........ 6....... BUSHING

8 ... 990517 ........ 8.t WASHER 3/8 FLAT
9. 990546........ 9....... NUT 3/8 CTR. LOCK
10....... 104335........ 1. BELT

1. 102754........ 6....... HCS 3/8 X 3.5
12....... 990209........ 14 ... HCS 5/16 X 1.00
13....... 107285........ 1. CHUTE

14....... 106130........ 1. BELT SHIELD RT.
.......... 106131........1........ BELT SHIELD LT. -NOT SHOWN
15....... 106504........ 3. HEAVY WASHER
16....... 101995........ 3. KEY 1/4 SQ.

17....... 105192........ 1. SPRING

18....... 103257 ........ 1. IDLER PULLEY 1.31
19....... 103258........ 1. IDLER PULLEY 1.62
20....... 103295........ 2. IDLER BUSHING
21....... 990637 ........ 2. HCS 3/8 X 2.5
22....... 103299........ 3. HCS 5/8F X 1.25
23....... 990333........ 3. WASHER 5/8 LOCK
24....... 990247 ........ 3. WASHER 7/16 LOCK
25....... 100141........ 3. HCS 7/16 X 1.5
27....... 102070........ 6....... KNOB

28....... 103303........ 2. PAD

29....... 990582........ 1. HCS 3/8 X 1 SERR.
30....... 976998........ 1. ZERK

31....... 103230........ 1. IDLER ARM

32....... 103427 ........ 1. PIVOT BUSHING
33....... 105453........ 1. CENTER BAFFLE
34...... 105457 ........ 1. MAIN BAFFLE
35....... 990799........ 3. RHSNB 5/16 X .625
36....... 990692........ 5. WASHER 5/16 FLAT
37....... 976934 ........ 2. HCS 5/16 X .750
38....... 104402........ 1. SPINDLE

39....... 107272........ 1. COMBO SPACER
40....... 102244........ 1. MACH. BUSHING
41....... 102677 ........ 2. BEARING

42....... 102676........ 1. SPACER

43....... 104852........ 1. HOUSING

45....... 101175........ 8.t HCS 7/16 X 1.50
46....... 102641........ 4. CHAIN

47 ....... 102582........ 8.t NUT 7/16 WHIZ
48....... 990839........ 8.t NUT 7/16 CTR. LOCK
49....... 102243........ 1. WASHER SUPPORT
50....... 103433........ 1. HCS 1/2 X 3.25
51...... 101099........ 1. DECAL 52



61” Deck Assembly

10

| —

ﬁ

10



61” Deck Assembly

ITEM PART NO. QTY DESCRIPTION

1. 106620........ 1. DECK W/DECALS

2 . 104403........ 3. CUTTER HOUSING
3. 104420........ 3. PULLEY

4 ... 101733........ 3. BLADE 21”

5. 990184 ........ 19 ... NUT 5/16 CTR. LOCK
6 ... 102643........ 6........ ROLLER

7o 102698........ 6........ BUSHING

8 ........ 990517 ........ 8........ WASHER 3/8 FLAT
9. 990546 ........ 9........ NUT 3/8 CTR. LOCK
10....... 104336........ 1. BELT

1m.... 102754......... 6........ HCS 3/8 X 3.5
12...... 990209........ 14 ... HCS 5/16 X 1.00
13...... 106197 ........ 1. CHUTE

14...... 106129........ 1. BELT SHIELD RT.
.......... 106128........1........ BELT SHIELD LT. - NOT SHOWN
15...... 106504........ 3. HEAVY WASHER
16....... 101995........ 3. KEY 1/4 SQ.

17....... 105192........ 1. SPRING

18....... 103257 ........ 1. IDLER PULLEY 1.31
19...... 103258........ 1. IDLER PULLEY 1.62
20....... 103295........ 2. IDLER BUSHING
21....... 990637 ........ 2. HCS 3/8 X 2.5
22....... 103299........ 3. HCS 5/8F X 1.25
23....... 990333........ 3. WASHER 5/8 LOCK
24 ... 990247 ........ 3. WASHER 7/16 LOCK
25....... 100141........ 3. HCS 7/16 X 1.5

27 ....... 102070........ 6........ KNOB

28....... 103303........ 2. PAD

29....... 990582 ........ 1. HCS 3/8 X 1 SERR.
30....... 976998........ 1. ZERK

31....... 103230........ 1. IDLER ARM

32....... 103427 ........ 1. PIVOT BUSHING
33....... 105461........ 1. CENTER BAFFLE
34....... 105465........ 1. MAIN BAFFLE
35....... 990799........ 3. RHSNB 5/16 X .625
36....... 990692 ........ S WASHER 5/16 FLAT
37....... 976934 ........ 2. HCS 5/16 X .750
38....... 104402........ 1. SPINDLE

39....... 107272........ 1. COMBO SPACER
40....... 102244 ........ 1. MACH. BUSHING
41....... 102677 ........ 2. BEARING

42 ....... 102676........ 1. SPACER

43....... 104852........ 1. HOUSING

45....... 101175 ........ 8........ HCS 7/16 X 1.50
46....... 102641........ 4...... CHAIN

47 ....... 102582........ 8........ NUT 7/16 WHIZ
48....... 990839........ 8........ NUT 7/16 CTR. LOCK
49....... 102243 ........ 1. WASHER SUPPORT
50....... 103433........ 1. HCS 1/2 X 3.25
51....... 990550........ 1. WASHER 1/2 FLAT
52....... 101751........ 1. DECAL 61

11



|10

72" Deck Assembly

F\

12



72" Deck Assembly

ITEM PART NO. QTY DESCRIPTION

1. 106619........ 1. DECK W/DECALS

2 . 105632........ 3. CUTTER HOUSING
3. 105485........ 3. PULLEY

4 ... 105476........ 3. BLADE 21”

5. 990184........ 19..... NUT 5/16 CTR. LOCK
6........ 102643........ 6........ ROLLER

7o 102698........ 6........ BUSHING

8 . 990517........ 8. WASHER 3/8 FLAT
9. 990546........ 9........ NUT 3/8 CTR. LOCK
10....... 105477 ........ 1. BELT

1. 102754 ........ 6........ HCS 3/8 X 3.5
12....... 990209........ 14 ... HCS 5/16 X 1.00
13....... 108320........ 1. CHUTE

14....... 106169........ 1. BELT SHIELD RT.
.......... 106171........1........ BELT SHIELD LT. - NOT SHOWN
15....... 106504-........ 3. HEAVY WASHER
16....... 101995........ 3. KEY 1/4 SQ.

17....... 105192........ 1. SPRING

18....... 103257 ........ 1. IDLER PULLEY 1.31
19....... 103258........ 1. IDLER PULLEY 1.62
20....... 103295........ 2. IDLER BUSHING
21....... 101341........ 2. HCS 3/8 X 3.0
22....... 105633........ 3. HCS 5/8F X 2.00
23....... 105634-........ 3. WASHER 5/8 SPRING
24....... 990247 ........ 3. WASHER 7/16 LOCK
25....... 100141........ 3. HCS 7/16 X 1.5
27....... 104411 ........ 8. KNOB W/STUD
28....... 103308........ 2. PAD

29....... 990582........ 1. HCS 3/8 X 1 SERR.
30....... 976998........ 1. ZERK

31....... 103230........ 1. IDLER ARM

32....... 103427 ........ 1. PIVOT BUSHING
33....... 105615........ 1. CENTER BAFFLE
34...... 105614........ 1. MAIN BAFFLE
35....... 990799........ 3. RHSNB 5/16 X .625
36....... 990692........ S WASHER 5/16 FLAT
37....... 105422........ 1. HCS 3/8 X 6.00
38....... 105501 ........ 1. SPINDLE

39....... 107272........ 1. COMBO SPACER
40....... 102244......... 1. MACH. BUSHING
41 ....... 102677 ........ 2. BEARING

42....... 102676........ 1. SPACER

43....... 104852........ 1. HOUSING

45....... 101175......... 8. HCS 7/16 X 1.50
46....... 102641........ 4. CHAIN

47 ....... 102582........ 8. NUT 7/16 WHIZ
48....... 990839........ 8. NUT 7/16 CTR. LOCK
49....... 103433........ 1. HCS 1/2 X 3.25
50....... 990550........ 1. WASHER 1/2 FLAT
51...... 106623........ 1. DECAL 72

52....... 104763........ 8. "U" CLIP

13



Park Brake Assembly

14



Park Brake Assembly

ITEM PART NO. QTY DESCRIPTION

1. 106528........ 1. KEY SQ. 1/8

2 . 102717........ 1. SETSCW. 5/16

3. 102843........ 4. WASHER 7/16 SPRING
4 ... 106523........ 1. ARM, PARK BRAKE
5. 990580........ 2. HCS 1/4 X .750

T, 101331........ 8........ NUT 1/2 NYLOC

8 ... 101332........ 8........ HCS 1/2 X 2.750

9. 104327 ........ 2. MOTOR STANDOFF
10....... 990622 ........ 8........ HFCS 1/2 X 1.25

1. 104417 ........ 2. WHEEL MOTOR

.......... 106068........1........ SEAL KIT

12....... 105278........ 2. WOODRUFF KEY
13....... 102415........ 2. HUB

14....... 104288........ 2. COTTER PIN

15....... 105277 ........ 2. CASTLE NUT

16....... 104412........ 2. WHEEL ASM.

.......... 106176........2 ........ OFFSET WHEEL ASM.
17....... 101173........ 8........ LUG NUT 1/2F

18....... 102455........ 2. CLEVIS PIN

19....... 102822........ 2. BRAKE BAND

20....... 106793........ 2. SUPPORT BKT. - AFTER 03/2002
.......... 105070........2........ HCS 3/8 X 3.00 - NOT SHOWN
21....... 106794........ 2. BAND PIVOT - AFTER 03/2002
.......... 105043........2........ SPACER - NOT SHOWN
22....... 990258......... 8........ NUT 1/2

23....... 990254 ........ 8........ WASHER 1/2 LOCK
24....... 102454........ 2. E-RING

25....... 990546 ........ 2. NUT 3/8 CTR. LOCK - NOT SHOWN
.......... 106791........2........ HCS 3/8 X 1.0 GD 8 - AFTER 03/2002
26....... 990365 ........ 8........ COTTER PIN

27....... 105303........ 1. BRAKE LINKAGE LH.
.......... 105302........1........ BRAKE LINKAGE RH.
28....... 104984........ 2. HCS 3/8F SPECIAL
29....... 105040........ 2. BELLCRANK

30....... 105044........ 2. BRONZE BEARING
31....... 102821........ 2. TRUNION PIN

32....... 104986........ 2. SPRING

33....... 990122........ 4. WASHER 3/8 SAE
34..... 990155........ 4. NUT 3/8F

35....... 977465........ 2. YOKE

36....... 977703........ 2. CLEVIS PIN

37....... 106526........ 1. BRAKE LEVER

38....... 102519........ 2. BUSHING

39....... 105036........ 1. GRIP

40....... 990761 ........ 2. NUT 1/4 CTR. LOCK

41 ....... 991050........ 2. MACH. BUSHING

42 ....... 105029........ 1. BRACKET

43....... 104346........ 1. BRAKE BKT. LH.

.......... 104347........1........ BRAKE BKT. RH.

44 ....... 976998........ 2. ZERK

45....... 103547........ 2. WASHER

46....... 990118 ........ 2. WASHER 3/8 LOCK

NOTE: ITEM 16 106176 OFFSET WHEEL ASM. IS STOCK ITEM ON MODELS: ZVKE61261 - ZVKH61271
ZVKH72271 - ZVKE72261 - ZVKH61251 - ZVKHL61231 - ZVKW61231 - ZVKW61251 - ZVHO61241
15



Hydraulic Assembly

16



Hydraulic Assembly

ITEM PART NO. QTY DESCRIPTION

1. 10239%........ 4. STRAIGHT FITTING
2 . 106067 ........ 4. HYD. LINE

3. 101237 ........ 4. FITTING

4. 107749........ 2. PUMP

7o, 101238........ 5. FITTING

L 105027 ........ 1. TANK MT. LH.
.......... 105026........1........ TANK MT. RH.
9. 976934......... 4. HCS 5/16 X .750
10....... 990598......... 8. WASHER 1/4 FLAT
1. 990761........ 8. NUT 1/4 CTR. LOCK
12....... 990580........ 8. HCS 1/4 X .750
13....... 105168........ 1. CAP

14....... 104723........ 1. TEE HOSE, SUCTION
15....... 103316........ 1. FITTING

16....... 105028........ 1. FILTER BRACKET
17....... 101165 ........ 1. FILTER HEAD
18....... 102606........ 1. FILTER

19....... 104722........ 1. HOSE

20....... 990052........ 2. WASHER 1/4 LOCK
21....... 105024 ........ 1. OIL TANK

22....... 101202........ 1. CAP

23....... 105154........ 1. TEE HOSE, RETURN
24....... 10489%........ 1. HOSE

25....... 976966........ 2. HOSE CLAMP
26....... 105532........ 4. 1/4 SELF TAP
27....... 105167 ........ 1. COOLER

28....... 105767 ........ 1. COOLER BKT.
29....... 105769........ 1. COOLER BKT.
30....... 976978........ 4. NUT 1/4 NYLOC
31....... 101313........ 4. HCS 1/4 X 2.00

17



Motion Control Assembly

18



Motion Control Assembly

ITEM PART NO. QTY. DESCRIPTION

1. 104190.......... 2., CONT. LEVER

2 ... 102592 .......... 2., GRIP

3. 990563 .......... 4. HCS 3/8C X 1

4 ... 102593.......... 4. 3/8 SPRING WASHER
5. 102809 .......... 2., ARM CONT. SHAFT

6 ... 990655 .......... 6. HCS 3/8C X 1 1/2

7 ... 990546 .......... 10 ........ NUT 3/8C CTR. LOCK
8 ... 105279 .......... 2., PUMP CONTROL LINK
9. 990223 .......... 6. NUT 5/16F

10..... 102590.......... 2., BALL JOINT RT.

1. 990692 .......... 6. 5/16 FLAT WASHER
12..... 104382 .......... 2., PUMP LEVER

13..... 105079.......... 2., 5/16C X 5/8 “V" POINT
14..... 990209 .......... 4. HCS 5/16C X 1

15..... 990582 .......... 4. HCS 3/8C X 1

16..... 991055 .......... 2., TAPBOLT 5/16C X 2.25
17..... 103297 .......... 2., REV. DETENT SPRING
18..... 103547 .......... 2., WASHER

19..... 976998 .......... 2., ZERK

20..... 991073 .......... 2., NUT 5/16F LH.

21..... 104995 .......... 2., SPACER

22..... 990184 .......... 14 ... 5/16C CTR. LOCK
23..... 102720.......... 2., DAMPENER

24..... 990627 .......... 4. HCS 5/16C X 1.25
25..... 990585.......... 2., 5/16C WHIZ NUT
26..... 105023 .......... 2., BRACKET “L”

27..... 976979 .......... 2., 3/8C NYLOC

28..... 976934 .......... 4. HCS 5/16C X 3/4
29..... 990517 .......... 2., 3/8 FLAT WASHER
30..... 976952 .......... 4. SCREW #10-24 X 5/8
31..... 104363.......... 1. CONTROL WLDMT. LEFT
32..... 102591 .......... 1. BALL JOINT LH.

33..... 104364 .......... 1. CONTROL WLDMT. RIGHT
34..... 101080.......... 2., SWITCH

35..... 102678 .......... 2., TAPPED PLATE

36..... 990613 .......... 2., 3/8C WHIZ NUT

37..... 990588 .......... 2., HCS 3/8C X 2

38..... 102685 .......... 1. HOSE CLAMP

19



Kohler Engine Assembly

]'\ NEG WIRE

FRON HARNESS
NEG. CABLE FROM BATT. /
g
[ 1
.

CHANFER SIDE UP
TOWARDS ENGINE

19
o 20 o4 -
21 o
‘gELTED 70 THE TOP SIDE =\ (D
OF THE LT. SXI PLATED) o
__ 2P 3
5 PULEY SIDE DOWN

20



Kohler Engine Assembly

ITEM PART NO. QTY DESCRIPTION

........ 990184........4 ........ NUT 5/16 CTR. LOCK
........ 990669........4 ........ HCS 5/16 X 1.75
........ 100152........1........ KEY 1/4 SQ.
........ 106057 ........1........ PULLEY
........ 105406........1........ CLUTCH
........ 990247 ........1........ WASHER 7/16 LOCK
........ 991120........1........ HCS 7/16 X 2.50
........ 106819........1........ CLUTCH TIE DOWN
........ 1058%........1........ MUFFLER
....... 990187........2........ WASHER 5/16 LOCK
....... 990692........6 ........ WASHER 5/16 FLAT
....... 106198........1........ MUFFLER BKT.
....... 990209........4 ........ HCS 5/16 X 1.00
....... 990717........2........ NUT 5/16 CTR. LOCK
....... 105073........1........ PIPE
....... 105072........1........ ELBOW
....... 101362........1........ DRAIN HOSE
....... 101364 ........1........ DRAIN CAP
....... 990761........1........ NUT 1/4 CTR. LOCK
....... 1013683........1........ CLAMP
....... 990580........1........ HCS 1/4 X .750
....... 102733........1........ CHOKE CONTROL - NOT SHOWN
.......... 104416........ 1 ........ KOHLER PIGTAIL - NOT SHOWN
....... 105637 ........1........ CLUTCH PIGTAIL

21



TO STARTER
ee T
1 6
¢ 3
2
16 _
TO ENGINE - / 11 _-
\ . ~ . / g
L. N . @\/
5 \:‘\ \\\ \\ ~ N
AN 2 N . ~ /’EG[E AV
T ~2 /_I_ N > - LN
- /’/ >k - > i /,’/
r 7 i~ -
L~ g e T "//T CHAWFER SIIE LP
yd ! 7 ! TOVARDS ENGINE
19 \\]/ ’/,,/ 44
27

NEG CABLE FR%
1\+ -

Kawasaki Engine Assembly

TO ENGINE
OIL DRAIN
21 19
~ 18
| <BOLTED TO THE TOP SIDE
OF THE RT, SKIR PLATE?
17
]' NEG. WIRE

N FROM HARNESS

1
%

1
|

22



Kawasaki Engine Assembly

ITEM PART NO. QTY DESCRIPTION

1. 990184........ 4. NUT 5/16 CTR. LOCK

2 990669........ 4. HCS 5/16 X 1.75

3. 106819........ 1. CLUTCH TIE DOWN

4 ... 100152........ 1. KEY 1/4 SQ.

5. 106057........ 1. PULLEY

6 ........ 105406........ 1. CLUTCH

7., 990247 ........ 1. WASHER 7/16 LOCK

8 ....... 991120........ 1. HCS 7/16 X 2.50

9. 105897........ 1. MUFFLER

10....... 990209........ 4. HCS 5/16 X 1.00

1....... 990692........ 6........ WASHER 5/16 FLAT
12....... 106198........ 1. MUFFLER BKT.

13....... 105968........ 1. MUFFLER GUARD

14....... 990187 ........ 2. WASHER 5/16 LOCK
16....... 990717 ........ 2. NUT 5/16 CTR. LOCK
17....... 990580........ 1. HCS 1/4 X .750

18....... 102685........ 1. LOOM CLIP

19....... 990761........ 3. NUT 1/4 CTR. LOCK
21....... 107937........ 1. DRAIN HOSE

22....... 102757........ 1. CABLE POS.

23....... 105409........ 1. GROUND WIRE

24....... 101714........ 1........ Solenoid

25....... 990072........ 2. HCS 1/4 X .625

26....... 990053........ 1. WASHER 1/4 SERR.

27 ....... 105637........ 1. CLUTCH PIGTAIL

.......... 102733........1........ CHOKE CONTROL - NOT SHOWN
.......... 102759........2........ INSULATOR - NOT SHOWN
.......... 104415........1 ........ KAWASAKI PIGTAIL - NOT SHOWN

23



EFI Engine Assembly

NEG. WIRE
N

FROM HARNESS
NEG. CARLE my/
|
.
o

-_-+-_Q
Y]
———

QOLTED TO THE TOP SIX)| ,

OF THE LT SKIO FLATED
l_e 2

TO FRAME HARNESS
GROUND TO TO THE ENGINE
ENGINE BOLT

TO CREAM COLIRED
VIRE ON ENGINE
HARNESS

-
g
28 ::T g
-
2 [} \IL‘\<//
a k\*l'// ~
INDICATOR LIGHT }
FASTENED TO CONSOLE 2

24



EFI Engine Assembly

ITEM PART NO. QTY DESCRIPTION

1. 990184........ 6........ NUT 5/16 CTR. LOCK
2. 990669........ 4. HCS 5/16 X 1.75
3. 100152........ 1. KEY 1/4 SQ.

4. 106057 ........ 1. PULLEY

5. 105406........ 1. CLUTCH

6 ... 990247 ........ 1. WASHER 7/16 LOCK
7o 991120........ 1. HCS 7/16 X 2.50

< 105335........ 1. MUFFLER

9. 976934........ 2. HCS 5/16 X .75
10....... 990692........ 4. WASHER 5/16 FLAT
1. 106198........ 1. MUFFLER BRACKET
12....... 990187........ 2. WASHER 5/16 LOCK
13....... 990209........ 4. HCS 5/16 X 1.00
14....... 990717 ........ 4. NUT 5/16 NYLOC
15....... 106819........ 1. TIE DOWN

16....... 105073........ 1. PIPE 3/8 NPT
17....... 105072........ 1. ELBOW

18....... 101362........ 1. DRAIN HOSE
19....... 101364......... 1. CAP

20....... 990761........ 1. NUT 1/4 CTR LOCK
21....... 101368........ 1. CLAMP

22....... 990580........ 1. HCS 1/4 X .750
23....... 105333........ 1. HARNESS

24....... 976977 ........ 2. NUT #10-24

25....... 105408........ 2. WASHER #10
26....... 105407 ........ 2. SCREW #10-24 X 2.0
27 ....... 105637 ........ 1. CLUTCH PIGTAIL
28....... 107651........ 1. EFI ENGINE CODE LIGHT
.......... 104416........1........ KOHLER PIGTAIL - NOT SHOWN

25



Honda Engine Assembly

1

AN NEG. WIRE FROM
NEG. CABLE FROM BATT /HARNESS
«
1\+
1
f
2 /A /8 s
-
-
SO P
~. S -
. \\ \\ ’/,
o~ . \“\ 2
N . L . -~ TO ENGINE -
~ N el L .
™~ > | e
< L - | ’/,
T ’/’
, _~""| CHAMFER SIDE UP
' - ! TOWARDS ENGINE
T
~ i .- i
[l

PULLEY SIDE DOWN

ITEM PART NO. QTY DESCRIPTION

1. 990184........ 4. NUT, 5/16C, LOCK

2 990669........ 4. HCS 5/16C X 1 3/4

3 100152........ 1. KEY, 1/4 X 1 7/8

4 ... 106057 ........ 1. PULLEY

5. 105406........ 1. CLUTCH

6 ........ 990247 ........ 1. LOCKWASHER, 7/16

T 991120........ 1. HCS 7/16F X 2 1/2

8 . 106819........ 1. CLUTCH TIE DOWN

9 ... 108007 ........ 1. MUFFLER

.......... 108006........1........ HONDA WIRE ADAPTOR (NOT SHOWN)

.......... 108003........2........ HCS M8-1.25 X 16 MM (NOT SHOWN)
......................................... (MUFFLER BRACKETS TO ENGINE)

.......... 107996........1........ CAP, HONDA ENGINE (NOT SHOWN)

.......... 990548........2........ HCS, 1/4C X 1.0, MOUNT ENGINE REG./RECT. (NOT SHOWN)
.......... 976978........2........ NUT, 1/4C, NYLOC, MOUNT ENGINE REG./RECT. (NOT SHOWN)

26



Kawasaki, Kohler & Honda Fuel Assembly

S

N \

N,

ITEM PART NO. QTY DESCRIPTION

1. 106188........ 2. FUEL CAP

2 . 105451........ 1. FUEL TANK RT.
.......... 105452........1........ FUEL TANK LT.
3. 102502........ 12 ... STUD

4 ... 102650........ 2. HOSE BARB
5. 912222 ........ 6........ HOSE CLAMP

6 ... 922091 ........ 1. FUEL LINE

T, 104897 ........ 2. SPACER

8 ... 990692......... 14 ... WASHER 5/16 FLAT
9. 102845........ 8........ SPRING

10....... 990717 ........ 8........ NUT 5/16 NYLOC
1. 990187 ........ 2. WASHER 5/16 LOCK
12....... 102335........ 2. HCS 5/16 X 4.00
13....... 102679........ 1. VALVE

14....... 105280........ 1. FUEL LINE

15....... 105281........ 1. FUEL LINE (KAW)
.......... 104980........1........ FUEL LINE (KOH)
16....... 990209........ 2. HCS 5/16 X 1.00



EFI Fuel Assembly

TO THE ENGINE:5

TO LEFT

FUEL TANK
ROUTE FUEL LINE
THRU THE FRAME \\\\\\\\\
TO LEFT FUEL TANK
ITEM PART NO. QTY  DESCRIPTION
1., 106193........ I EFI TANK RT.
.......... 106192........1........ EFI TANK LT. - NOT SHOWN
3. 991034........ 8 ... SCREW SELF TAP
4. 977351........ 2. FUEL LINE 3.50
5. 914359........ 2. FILTER
6 ... 105532........ 4. SCREW SELF TAP
7o, 105531 ........ I FUEL LINE 29.5
8 ... 105526........ 2. FUEL LINE 18.0
9........ 105245 ........ 2. RUBBER GROMMET
10....... 105244 ........ 2. ELBOW
1. 107765........ I HOSE, FUEL .25 ID X 26"
12....... 105331........ I VALVE
13....... 107764........ I HOSE, FUEL INJ. .31 ID X 30"
14....... 912222........ 14 ...... HOSE CLAMP
15....... 105441 ........ I VENT HOSE
16....... 107762........ 2. HOSE, FUEL INJ .31 ID X 27"
17....... 105398........ I HOSE, FUEL INJ. .31 ID X 18"
18....... 105529........ 8 ... CLAMP
19....... 105530........ I FUEL LINE 34.0
20....... 105334........ I DECAL
21....... 102650........ 2. HOSE BARB, 90°
22....... 106188........ 2. FUEL CAP



Caster Assembly

ITEM PART NO. QTY DESCRIPTION

1. 105517 ........ 1. HCS 1/2 X 9.5

2 106178........ 1. CASTER YOKE
3. 105518........ 2. SPACER
4 ... 105521........ 1. WHEEL ASM.
.......... 105522........1........ TIRE

.......... 105523........1........ RIM

.......... 105524........2......... SEAL

.......... 105525........2......... BEARING
.......... 912234........1........ VALVE

5. 101331........ 1. NUT 1/2 NYLOC
6 ........ 102851 ........ 1. SEAL

T 102626........ 3o BEARING W/CUP
8 ... 101474........ 1. ZERK

9. 102852........ 1. CASTLE NUT
10....... 102889........ 1. COTTER PIN
... 102535........ 1. GREASE CAP

29



Seat Assembly




Seat Assembly

ITEM PART NO. QTY DESCRIPTION

1ol 104584 ........ 1o, SEAT COMPLETE

.......... 105211 ........1........ SUSPENSION SEAT COMP.

2 ol 102844 ........ 1o, ARM REST (PAIR)

.......... 105539........1........ ARMREST (SUSP. SEAT)
3l 102539........ 1o, SEAT CUSHION, W/SWITCH
.......... 105541 ........1........ SEAT CUSHION (SUSP. SEAT)
4. 105283........ 1o, SEAT MOUNT

5 ol 104525....... 1o, SEAT ROD

6 oo 105039......... 4. STUD

YA 990761 ........ 2, NUT 1/4 LOCK

8 .o 101341 ........ 2, HCS 3/8 X 3.00

9 .ol 990546......... 4. NUT 3/8 LOCK

10....... 990717 ........ 4. NUT 5/16 NYLOC

... 976978........ 4. NUT 1/4 NYLOC

12....... 104565 ........ 1o, BACK CUSHION

.......... 105540........ 1 ........ BACK CUSHION (SUSP. SEAT)
13....... 990580......... 5o HCS 1/4 X .75

14....... 102917 ........ 1o, SEAT LATCH

15....... 990365......... 1o, COTTER PIN

16....... 105962......... 1o, SEAT LATCH MT.

17 ... 105544 ........ 1o, SEAT RAILS (NOT SHOWN)
18....... 105542......... 1o, SEAT SWITCH (NOT SHOWN) (SUSP. SEAT)
19....... 102685......... 1o, LOOM CLIP ( NOT SHOWN)

31



Wiring Assembly

GROUND TO
ENGINE BOLT
/

TO RIGHT
MOTION CONTROL

LEVER
~~

TO PARK BRAKE

TO LEFT
MOTION CONTROL
LEVER

32



Wiring Assembly

ITEM PART NO. QTY DESCRIPTION

1. 102587 ........ 4. BUMPER

2 105728........ 1. BATTERY HOLD DOWN
3. 105169........ 2. KNOB

4 ... 102759........ 2. INSULATOR

5. 990184........ 2. NUT 5/16 LOCK

6 ........ 102463........ 1. BATTERY

T 976934........ 2. HCS 5/16 X .75

8 ........ 102758........ 1. NEG. CABLE

9 ... 991034........ 2. SCREW SELF TAP
10....... 104974........ 1. POS. CABLE

1m... 104964 ........ 1. FRAME HARNESS
12....... 976952........ 8.t SCREW #10-24 X .625
13....... 101080........ 3 SWITCH

14....... 102678........ 1. TAPPED PLATE
15....... 102617 ........ 2. SCREW #10-24 X .875
16....... 104414........ 1. CONSOLE HARNESS
17....... 108016........ 1. HOUR METER
18....... 101768........ 1. PTO SWITCH

19....... 101770........ 1. IGNITION SWITCH ASSY.
20....... 103177 ........ 1. NUT

21....... 103178........ 1. CAP

22....... 104812........ 1. KEY PADDED

23....... 102914........ 3 RELAY

33



34



Decal Placement Assembly

ITEM PART NO. QTY DESCRIPTION

1. 105232........ 1. DECAL ANTI-SCALP

2 . 100344........ 1. DECAL, DANGER
3. 913010........ 1. DECAL, WARNING

4 ... 105012........ 1. DECAL, BELT ROUTE
5. 103420........ 1. DECAL, YAZOO KEES
6 ... 105744........ 1. DECAL, BELT DRIVES
7o 106138........ 1. DECAL, CONSOLE

8 ... 100128........ 1. DECAL, EXHAUST
9. 102063........ 1. DECAL, COMMERCIAL
10....... 106183........ 1. DECAL, MAX 2

1. 102669........ 1. DECAL, BATTERY
12....... 101881........ 1. DECAL, PROP 65
13....... 103333........ 2. DECAL, MOTION CONTROL
14....... 103328........ 1. DECAL, THROWN OBJ.
15....... 103331........ 1. DECAL, WARNING
16....... 104898........ 1. DECAL, HEIGHT
17....... 104899........ 1. DECAL, HEIGHT
18....... 105011 ........ 1. DECAL, SERVICE
19....... 105743........ 2. DECAL, NO STEP
20....... 102670........ 1. DECAL, FUEL

21....... 105301........ 1. DECAL, MOBIL 1
22....... 106180........ 2. DECAL, SMALL MAX 2
23....... 103424........ 2. DECAL, Y/K

24....... 101099........ 1. DECAL, 52

.......... 101751........1........ DECAL, 61

.......... 106623........1........ DECAL, 72

25....... 109911 ........ 1. DECAL, Y/K

35



Foot Pedal

~

\//// /\ -
N \/

7
N 7

ITEM PART NO. QTY DESCRIPTION

1. 976979........ 3 NUT, 3/8C, NYLOC
2 . 105184........ 1. TIGHTING PLATE
3. 105181........ 1. LIFT PEDAL

4 ... 105187 ........ 1. ANTI-SKID PAD
5. 990655........ 3 HCS 3/8C X 1 1/2

36



37



YAZOOIKEES



	Table Of Contents
	Main Frame Assembly
	Deck Lift Assembly
	52” Deck Assembly
	61” Deck Assembly
	72” Deck Assembly
	Park Brake Assembly
	Hydraulic Assembly
	Motion Control Assembly
	Kohler Engine Assembly
	Kawasaki Engine Assembly
	EFI Engine Assembly
	Honda Engine Assembly
	Kawasaki, Kohler & Honda Fuel Assembly
	EFI Fuel Assembly
	Caster Assembly
	Seat Assembly
	Wiring Assembly
	Decal Placement Assembly
	Foot Pedal

